
 

 

 

 

 

 

 

Development of chitosan/ alginate/ AgNP membrane for decentralized greywater 

treatment 
Oh Kai Siang 

Bachelor (Hons) of Engineering 

 

 

 

 

A thesis submitted for the degree of Doctor of Philosophy at 

Monash University in 2016 

Doctor of Philosophy 

 

 

 



i 

 

 

Copyright notice 

© The author (2016). Except as provided in the Copyright Act 1968, this thesis may not be 

reproduced in any form without the written permission of the author. 

 

I certify that I have made all reasonable efforts to secure copyright permissions for third-party 

content included in this thesis and have not knowingly added copyright content to my work without 

the owner's permission. 
[...]
system. In this section, various treatment technologies available for greywater will be discussed. 

 

 

 

  

 

 

 

 

2.5.1 Physical treatment  

Physical treatment is usually regarded as the pretreatment process in a wastewater treatment 

system. A physical treatment unit separates pollutants from greywater based on particle size 

exclusion mechanism. Some examples of physical treatment unit are screener, coarse filters and 

membrane filtration.  

Screening

Sedimentation

Treated
Greywater

Greywater
(Bathroom, kitchen, laundry) 

P-12

Main
Treatments

Disinfection
(Optional)

Biological treatment 

Biological Aerator Floatation (BAF) 

Rotary Biological Contactor (RBC) 

Membrane Bioreactor (MBR) 

 

Chemical treatment 

Electrocoagulation  

Photocatalysis  

Coagulation 

Disinfection   

 

 

 

Physical treatment 

Coarse filter  

Sand filter  

Membrane 

 

 

Extensive treatment 

Reed bed  

Ponds   

 

Pre-treatment  

Figure 2.2. Flow diagram of common greywater treatment system 



26 

 

In a greywater treatment system, screener is normally used to separate big solid particles that 

could possibly be present in the greywater such as hair, rocks, leaves, trashes, fragment of clothes 

and etc. to prevent them from entering the main treatment unit. The screener is typically made out 

of mesh wires or bars to allow greywater to flow through and solids particles to be trapped and 

removed periodically. On the other hand, coarse filter (eg. sand filter) consists of layers of sand or 

rocks of different sizes to trap solid particles of variable sizes. In some cases, the greywater is 

simply filtered through coarse filter and reused for outdoor irrigation. Despite the simplicity of 

these units, the screener and sand filter is not sufficient to remove organic matters and pathogens 

which are generally very small in size. As a result, the screened greywater is transferred to the 

main treatment unit for further treatment. 

Apart from screener and coarse filter, membrane filtration is a more enhanced physical 

treatment technology. Membrane is commonly used as tertiary treatment process in a wastewater 

treatment plant due to its decent ability in removing organic, inorganic and microorganisms (Jacob 

& Guigui et al., 2010) . Depending on the size of the targeted pollutants, membrane filtration can 

be operated under a wide range of conditions, such as microfiltration (MF), ultrafiltration (UF), 

nanofitration (NF), reverse osmosis (RO) and forward osmosis (FO) to remove targeted pollutants. 

In fact, membrane technology could be effectively adopted in a decentralized greywater recycling 

system attributed to the characteristics of the system of having low space requirement for the 

installation (Fakhru’l-Razi & Pendashteh et al., 2009). In addition to that, the absence of toxic 

chemicals in the treatment system is one of the advantages of utilizing membrane technology in a 

decentralized treatment system (Fakhru’l-Razi & Pendashteh et al., 2009). Other factors such as 

the ease for controlling and monitoring the treatment process are also important features of 



27 

 

membrane technology that allowed it to be implemented in a decentralized treatment system. 

Detailed description of membrane technology will be further elaborated in Section 2.6. 

2.5.2 Biological treatment  

 Biological treatment utilizes microorganisms to transform the pollutants present in the 

greywater into simpler end products. The mechanisms involved in biological treatment include the 

oxidization of organic/ biodegradable pollutants by the microorganisms, detention of suspended 

solids onto the bio floc or biofilm, removal of nitrogen and phosphorus (Tchobanoglous & L. 

Burton et al., 2004). The equation for the conversion of pollutants is established as shown below: 

𝑂𝑟𝑔𝑎𝑛𝑖𝑐 𝑚𝑎𝑡𝑡𝑒𝑟𝑠 +  𝑜𝑥𝑦𝑔𝑒𝑛 +  𝑝ℎ𝑜𝑠𝑝ℎ𝑎𝑡𝑒 +  𝑎𝑚𝑚𝑜𝑛𝑖𝑎  
𝑚𝑖𝑐𝑟𝑜𝑜𝑟𝑔𝑎𝑛𝑖𝑠𝑚
→           𝐵𝑖𝑜𝑚𝑎𝑠𝑠 

+  𝑐𝑎𝑟𝑏𝑜𝑛 𝑑𝑖𝑜𝑥𝑖𝑑𝑒 +  𝑤𝑎𝑡𝑒𝑟 

      (Eq. 2.1) 

 

 As shown in Eq. 2.1, organic matters are oxidized in the presence of microorganisms and 

converted into products such as CO2 and H2O. At the same time, biomass is also generated as a 

product of the treatment process (Nolde, 2005; Pidou & Memon et al., 2007). Attributed to the 

nature of different microorganisms, biological treatment can be performed under aerobic (presence 

of oxygen) and anaerobic (absence of oxygen) conditions. Some systems combine both aerobic 

and anaerobic treatment to achieve better treatment efficiency (Abu Ghunmi & Zeeman et al., 

2010) .  

For greywater treatment, aerobic treatment is most commonly adopted due to the good 

removal efficiency of organic pollutants in the greywater. Under aerobic treatment, there are two 

types of system: attached and suspended growth (Tchobanoglous & L. Burton et al., 2004). Rotary 

Biological Contactor (RBC) and biological aerated filter (BAF) are the most frequently used 



28 

 

attached growth aerobic treatment system for greywater treatment (Birks & Colbourne et al., 2004; 

Gilboa & Friedler, 2008; Nolde, 2005). In the RBC system, microorganisms are deposited onto an 

inert media (such as layers of plastic disc) that is partially submerged into the greywater. With the 

greywater passing through the contactors, the biodegradable pollutants will be degraded by the 

microorganism attached on the inert media. On the other hand, bacteria sludge is packed within a 

media support and submerged in greywater in a BAF system. Air or oxygen is supplied via a 

diffuser in the tank in a down-flow or up-flow manner in the system. The air supplied to the system 

allows the bacterial sludge to oxidize the pollutants.  

In 2005, Nolde (2005) reported a few RBC greywater treatment system that have been 

operating for the past 10 years in Germany. These RBC units have functioned over the years to 

recycle water for small-scale treatment (65 - 70 person) as well as a large-scale treatment system, 

which caters for a 400 beds hotel (corresponding to 20 m3/ day). Besides, another greywater 

system, which consists of sedimentation, RBC and UV disinfection unit was found to be able to 

reduce BOD7 from 50 ppm – 250 ppm in the influent, to as low as 5 ppm in the treated greywater 

effluent (Li & Wichmann et al., 2009). Another study conducted by Friedler & Kovalio et al. 

(2005) showed that 71% of COD and 88.8% of BOD was removed by the RBC and sedimentation 

process. However, only 94% of turbidity and 63% of TSS was removed by the system, in which 

another filtration unit was required to further remove the remaining turbidity and TSS of greywater 

(Friedler & Kovalio et al., 2005). As such, a sand filtration unit was added as a polishing step to 

reduce the turbidity from 1.9 NTU to 0.61 NTU, TSS from 16 ppm to 7.9 ppm, COD from 46 ppm 

to 40 ppm and BOD from 6.6 ppm to 2.3 ppm (Friedler & Kovalio et al., 2005). Despite the 

reduction in these pollutants, feacal coliform concentration was found to increase after the sand 



29 

 

filtration unit (from 9.7 ×103 cfu 100 mL-1 to 5.6 ×10 4 CFU 100 mL-1), indicating that a 

disinfection unit is essential to assure the treated greywater from the system is safe for reuse. 

In addition, BAF system was found to have good removal of nitrogen and COD (Pramanik 

& Fatihah et al., 2012). For instance, 99% of nitrogen, corresponding to  47.2 gm-2d-1 of nitrogen 

and 98% of COD, corresponding to 158.0 gm-2d-1 of COD were removed using a dual-stage packed 

bed system (Lee & Ong et al., 2004). Similarly, Ong & Hu et al. (2002) also reported a total 

removal of 97.5% - 100% nitrogen and 98.6% - 99.4% of COD in an anoxic-oxic packed bed 

system. However, Birks & Colbourne et al. (2004) utilized BAF system in treating greywater from 

an exhibition space (The Millennium Dome, London, UK) and found that BAF could not produce 

treated greywater that is free of pathogens. As such, the BAF system was suggested to be coupled 

with an extra disinfection process before reusing treated water. 

 On the other hand, activated sludge system is considered as a suspended growth system. 

In this system, the microorganisms that are responsible for the degradation of pollutants are 

suspended in the liquid phase (Tchobanoglous & L. Burton et al., 2004). Agitation or aeration is 

normally present to supply oxygen to the bacteria sludge in the wastewater. After the treatment 

process, the mixture of water and biomass will be transferred to a clarifier to have the biomass 

settled as the activated sludge, and sludge will be recycled back to the aeration tank. In most of the 

suspended system, removal of biomass is a daily/ periodically routine, as excess biomass will 

transfer into the treated water (Tchobanoglous & L. Burton et al., 2004). Membrane bioreactor 

(MBR) is an example of suspended growth system that was integrated with membrane technology. 

In the MBR system, greywater first undergoes biological treatment in the suspended growth 

system to remove biodegradable pollutants. Subsequently, the partially treated greywater will be 



30 

 

channelled to the membrane unit to remove bacteria and solids that were not removed from the 

previous process. MF and UF membrane are the most commonly used membrane in a MBR. It 

was reported that MBR is capable of removing 97 % to 99 % TOC (Nguyen & Hai et al., 2012) 

and 92.2 % - 95 % COD (Atasoy & Murat et al., 2007; Paris & Schlapp, 2010) in greywater. Due 

to the presence of membrane, the effluent from MBR unit is free of suspended solid, turbidity 

(Atasoy & Murat et al., 2007; Nguyen & Hai et al., 2012; Paris & Schlapp, 2010).  

However, despite the high removal of organic matters in biological system, a disinfection 

step was needed to eliminate all the bacteria remaining in the treated greywater effluent. In 

addition, the sludge removal step is essential in biological treatment system, as the accumulation 

of sludge and microorganisms in the treatment system could result in clogging of the water 

distribution system (Abu Ghunmi & Zeeman et al., 2010). Thus, these additional treatment 

processes would require higher amount of energy and resources to ensure the efficient operation 

of greywater recycling system. Furthermore, there are also problems associated with biological 

treatment system such as odour, mosquito breeding, soil and water pollutions (Abu Ghunmi & 

Zeeman et al., 2010). Thus, to avoid the issues such as odour, and mosquito breeding, extra 

treatment processes would be required if biological treatment systems were implemented for 

greywater treatment. 

2.5.3 Chemical treatment  

 There are very limited applications of chemical treatment in greywater treatment system 

due to the complex operation and addition of chemical to the treatment system. The most common 

greywater chemical treatment technology employed was chemical coagulation (Pidou & Memon 



31 

 

et al., 2007).  Chemical coagulant, such as alum (Al2(SO4)3∙18H2O or Al2(SO4)3∙14H2O), is dosed 

to destabilize the pollutants in the greywater (Li & Wichmann et al., 2009; Pidou & Memon et al., 

2007). During the process, the insoluble aluminium hydroxide (Al(OH)3) is formed and settled. 

The aggregation of these compounds can then be removed via separation or filtration techniques. 

Other than alum, other chemical coagulants available are calcium hydroxide (lime), aluminium 

chloride, ferric chloride, ferric sulphate, ferrous sulphate and sodium aluminate. Study showed that 

treating greywater using alum could remove 68% of BOD while 99% of BOD can be removed 

using ferric coagulants (Pidou & Avery et al., 2008). Similar study also showed that coagulation 

using alum removes 74% of COD from greywater. However, the treated greywater failed to meet 

the reuse standard of turbidity < 5 NTU (Li & Wichmann et al., 2009). In addition to that, minimum 

dosage of coagulant could vary due on the change in pH of the greywater, and surface property of 

the pollutants.  Pidou & Avery et al. (2008) also pointed out that a chemical treatment system is 

only suitable for single household with low strength greywater that has less fluctuations in the 

characteristic of the greywater. Therefore, operation of decentralized greywater treatment system, 

which utilizes chemical treatment, can prove to be challenging when dealing with greywater with 

consistently varying characteristics and sometimes with relatively higher organic load at certain 

periods of time.   

2.5.4 Wetland/ ponding system 

Alternatively, greywater could also be treated in wetland/ ponding system. In brief, the 

settable pollutants in greywater are first allowed to settle in a sedimentation process. Then, the 

pretreated greywater is transferred to the constructed wetlands, which usually consists of reed beds 



32 

 

and pond for further treatment.  This technology utilizes plants as the treatment media and thus, it 

is considered to be a more environmental friendly and a low-cost treatment technology. The type 

of plants found in the reed beds are Phragmites australis, Coix lacryma-jobi, Iris pseudocorus, 

Veronica beccabunga, Glyceria variegates, Juncus effuses, Iris versicolor, Caltha palustris, 

Lobelia cardinalis, Mentha aquatic, alisma, iris, typha, metha, canna, thalia, lysimachia, lytrum, 

ponyederia and preselia. (Pidou & Memon et al., 2007).  

Wetland/ ponding system was reported to have good removal efficiency for organic pollutants, 

such as BOD. However, this technology does not have the ability to eliminate pathogenic bacteria 

to a satisfactory level (eg. E.coli and coliforms bacteria). This indicates that a disinfection unit is 

essential to ensure that the treated water is safe for reuse. In addition, the wetland/ ponding system 

does not produce treated water that is free of suspended solids and turbidity. Hence, an extra 

filtering media (eg. sand filter) is also required to capture any solids that travel out of the system 

with the treated water. Other than that, the constructed wetlands usually occupy big area resulting 

in higher treatment area as compared to other treatment technologies. As a result, the extensive 

treatment is not suitable to be installed in the area with high building density such as urban area.  

Studies showed that treatment area of 5.7 m2 to 10 m2 per person is required for wetland/ ponding 

system, whilst only 0.2 m2 is needed for RBC greywater treatment system (Pidou & Memon et al., 

2007). Last but not least, the long hydraulic retention time (HRT) is another drawback of the 

extensive treatment system. As reported by Pidou & Memon et al. (2007), the extensive treatment 

system required an average of 4.5 days to achieve similar treatment performance compared to 19 

hours with biological treatment. As such, a more rapid treatment system that requires shorter HRT 

is favourable to ensure fast and consistent availability of treated water.  



33 

 

2.5.5 Comparison of various greywater treatment technologies 

Based on the greywater treatment technologies reviewed in previous sections, there are 

various pros and cons associated with different greywater treatment technologies. Table 2.4 

summarized the advantages and disadvantages of various greywater treatment technologies. It was 

found that advanced physical treatment (eg. membrane technology) is the most suitable treatment 

technique to be implemented in a decentralized greywater recycling system. This is due to the 

capability of membrane to eliminate high concentrations of TSS, turbidity, bacteria and 

satisfactory level of organic matters. At the same time, treatment efficiency of membrane system 

is not source dependent and has low space requirement, making it an appropriate option for 

decentralized greywater recycling system. More details on membrane technology will be further 

discussed in the next section.  

Table 2.4. Advantages and disadvantages of various treatment technologies 